
IMPROVEMENT OF DRINKING WATER AND SANITATION SYSTEMS IN MOMBASA  

DESIGN, BUILD AND OPERATE OF MWACHE WATER TREATMENT PLANT

PART 2 – EMPLOYER’S REQUIREMENTS

SECTION 7.1 – GENERAL REQUIREMENTS

Republic of Kenya
Coast Water Works Development Agency 



Part 2 – Employer’s Requirements 

Section 7.1 – General Requirements  

IMPROVEMENT OF DRINKING WATER AND SANITATION SYSTEMS IN MOMBASA 
Design, Build and operate of MWACHE Water Treatment Plant 
August 2024 1 

CONTENTS 

CONTENTS ................................................................................... 1

ABBREVIATIONS AND ACRONYMS ................................................ 8

1. GENERAL ............................................................................ 10
[...]

 415V Auxiliary Power Switchboard – Water Treatment Plant

 33/3.3kV Transformers



Part 2 – Employer’s Requirements 

Section 7.2 – Design Requirements and Performances Specifications 

IMPROVEMENT OF DRINKING WATER AND SANITATION SYSTEMS IN MOMBASA 
Design, Build and operate of MWACHE Water Treatment Plant 
August 2024 28

 3.3/0.433kV Transformers

3.3.3.9. Additional Requirements for Raw Water Pumping Station 

Parficulars Specificafions

1. Minimum height of building above finished floor 
levels

i.) At pump / motor floor area As per the pump and EOT crane manufacturer’s 
recommendafions. Minimum 8m.

ii.) Switch rooms 4m

iii.) Loading / unloading / maintenance bays 7m

iv.) Kenya Power Metering Room 4m

v.) Internal pump operafion room 4m

vi.) Internal store 4m

vii.) External workshop and store As per the EOT crane manufacturer’s 
recommendafions. Minimum 8m.

viii.) Other areas / facilifies 4m

2. Minimum distances for the pump house:

i.) Internal distances between pump plinths 2m

ii.) Distance between pump plinth and walls 4m

Note: Addifional 2Nr. Plinths are to be provided as a future provision for the Client.

3. Minimum area requirement for other facilifies:

i.) Internal pump operafion room 20m2

ii.) Internal store 50m2

iii.) External workshop and store 200m2

4. Flooring:

i.) Pump House

Floor Harner Topping with CC Base
ii.) Other Facilifies within the Pumping Stafion



Part 2 – Employer’s Requirements 

Section 7.2 – Performances Specifications 

IMPROVEMENT OF DRINKING WATER AND SANITATION SYSTEMS IN MOMBASA 
Design, Build and operate of MWACHE Water Treatment Plant 
August 2024 29

3.4. RAW WATER PUMPING MAIN (RWPM) 

3.4.1. PREAMBLE 

The RWPM shall be designed and constructed of Ferrous Pipes and Fittings made of either Steel or Ductile Iron, suitable 
for the working pressure which will be determined by the Contractor. Pipes, valves and fittings shall comply with the 
relevant International and/or National Specifications as stated in the Technical Specifications. 

3.4.2. PIPELINE ALIGNMENT 

The Contractor is required to design and construct the Raw Water Pumping Main (RWPM) which will deliver and meet 
the raw water requirements for the WTP.  

Considering the close proximity of the Raw Water Pumping Station to the WTP, the probable alignment of the Raw 
Water Pumping Main is quite straight forward, traversing in the general Northeast direction from the Raw Water 
Pumping Station to the WTP Inlet Works. 

Two probable routes are suggested as follows: 

Option 1: Under this pipeline route option, the Raw Water Pumping Main from the Pumping Station traverses 
Northwards for approx. 260m then turns Northeast, along the alignment of the proposed Mwache Dam Access Roads 
A and C corridors for approx. 1.13km before turning Northwest into the proposed WTP Inlet Works. The total length of 
the proposed Raw Water Pumping Main under Option 1 route is 1.63km.  

Option 2: Under this pipeline route option, the Raw Water Pumping Main from the Pumping Station follows the 
alignment of the proposed Mwache Dam Access Road corridors for approx. 1.7km before turning Northwest into the 
proposed WTP inlet works. The total length of the proposed Raw Water Pumping Main under option 2 route is 1.92km.  

Under both options, the entire raw water pumping main routes are within the Dam Operation Area whose RAP 
implementation is in progress, hence no additional RAP will be required. The distance from the RWPS to the WTP is 
short and there is nothing strategic in the selection of the pipeline alignment. The final alignment will be determined by 
the Contractor. 

3.4.3. PIPELINE CONFIGURATION AND HYDRAULIC SIZING 

The RWPM will be designed to meet the raw water requirements for the WTP. In summary, the following design 
parameters will be followed: 

 Total Discharge  - 2.50 m3/s 
 Number of Pipelines - two (twin) 
 Pipe material  - Steel or Ductile Iron 
 Design Equation  - Colebrook-White 
 Roughness coefficient - 0.5 mm 
 Max. Velocity (for final Plant capacity) 1.5m/s 

The pipe and fittings pressure rating will depend not only on the steady flow conditions but also on the transient 
conditions (surge pressure) to be analyzed by the Contractor. Consequently, the pipe pressure rating will be determined 
by the Contractor. 



Part 2 – Employer’s Requirements 

Section 7.2 – Design Requirements and Performances Specifications 

IMPROVEMENT OF DRINKING WATER AND SANITATION SYSTEMS IN MOMBASA 
Design, Build and operate of MWACHE Water Treatment Plant 
August 2024 30

3.4.4. DETERMINATION OF NATIVE SOIL CHARACTERISTICS 

At this stage, no data exists along the pipeline route regarding the chemical analysis and electrical resistivity of the 
native soil. Generally, the soils in the area are moderately to highly corrosive toward steel pipes. Towards Ductile Iron 
Pipes, they are generally non-corrosive but there are however a few places where their corrosivity may be high.  

The following Specification shall be adhered to: 

 Minimum requirement of 3-layer polyethylene coating for Steel Pipes and zinc-aluminium coating for Ductile 
Iron Pipes 

 Cathodic Protection system (or equivalent approved by the Employer and the Engineer) of all Steel Pipes all 
along the pipeline routes 

 Polyurethane coating for Ductile Iron Pipes at particular locations where soils are highly corrosive (resistivity 
lower than 500 ohm.cm and/or pH lower than 5) 

The Contractor will be expected to carry out investigation and confirmation of soil corrosion characteristics. The 
Contractor shall determine the native soil corrosion characteristics in accordance with EN 12501 or DIN 50929 to confirm 
whether the specified pipe coatings, supplemented by cathodic protection for Steel Pipes, provide adequate protection 
in keeping with an expected life of 50 years.  

Soil characteristics will be determined by carrying out Electrical Resistivity Imaging (ERI inversion routine) or Electrical 
Resistivity Measurements by the Wenner method and any other tests proposed by the Contractor and approved by the 
Engineer. Additionally, chemical analysis shall be included to determine potential redox and corrosivity. The Contractor 
will analyse the results to design the Cathodic Protection System for Steel Pipes or to select the locations, if any, where 
a Polyurethane Coating is required for Ductile Iron Pipes. The costs for the investigations, design and implementation 
of an appropriate corrosion protection system are deemed to be covered in the Contractor’s financial proposal. 

It should be noted that the RWPM alignment will cross the treated water main, from the clear water tank, which will 
have cathodic protection system. The Contractor’s design must therefore put into consideration of existence of cathodic 
protection for other existing / proposed pipelines. 

3.5. WATER TREATMENT LINE 

The suggested waterline is presented in the figure and the chapters below.  

However the Contractor is free to adapt the suggested waterline due to its experience in water treatment as long as the 
proposed treatment is compliant with clauses 2 - Required performance levels, 3.1 - General and 3.2 - Project description. 

The selected water treatment stream includes:  

Table 3 : Selected water treatment process units 

Process unit Function 

Pumping station to raise water from DAM to WTP 

Fine screening (optional) to remove small particles (in particular algae) before clarification 

Aeration 

To provide oxygen for oxidization of dissolved iron and manganese to their insoluble 
form, to liberate dissolved gases and removing organic matters, odour etc. and to 
increase oxygen content thereby imparting a sparkling appearance and "fresh" taste 
to water 



Part 2 – Employer’s Requirements 

Section 7.2 – Design Requirements and Performances Specifications 

IMPROVEMENT OF DRINKING WATER AND SANITATION SYSTEMS IN MOMBASA 
Design, Build and operate of MWACHE Water Treatment Plant 
August 2024 31

pH adjustment To adjust pH prior to clarification in order to improve its efficiency 

Coagulation To destabilize colloidal forms by neutralizing the superficial negative charges. 

Flocculation with polymer 
Coagulant aid: Gather solidly between the particles that can be eliminated by the 
clarifier  

Clarification by Flotation or 
sedimentation 

Eliminate by flotation or sedimentation flocs formed by the flocculation and produce 
a clarified water whose turbidity is lower to 5 NTU 

Media Filtration It will reduce the residual turbidity below 0.5 NTU. 

UV disinfection Elimination of the pathogen germs and cysts (Giardia and cryptosporidium) 

Final chlorination : 
The residual chlorine content in the treated water will keep a permanent disinfecting 
agent in the distribution network. 

Final pH adjustment Calco-carbonic 
balance 

Correct the pH of water distributed. Slightly over the saturation pH it provides a 
protective layer on networks and facilities 



Part 2 – Employer’s Requirements 

Section 7.2 – Performances Specifications 

IMPROVEMENT OF DRINKING WATER AND SANITATION SYSTEMS IN MOMBASA 
Design, Build and operate of MWACHE Water Treatment Plant 
August 2024 32

Pumping station

Acidification:
Reagent : Sulfuric acid
Contact time : 2 min

Flottation:
Speed rate 15 m/h

Sand filtration:
No of filters: 2 lines of 6

Chlorine Disinfection:
Calcium hypochlorite

Fine Screening:
Treatment capacity : 

4 450 m3/h

DRINKING WATER RESERVOIR

Flocculation:
Contact time : 20 min

Coagulation:
Reagent : Aluminium 

sulphate
Contact time : 2 min

8 900 m3/h

MWACHE DAM

Coarse 
screening

Out of scope

Fine Screening:
Treatment capacity : 

4 450 m3/h

Mechanical Fine Screening:
- 2 lines in duty

Acidification:
Reagent : Sulfuric acid
Contact time : 2 min

Flottation:
Speed rate 15 m/h

Flocculation:
Contact time : 20 min

Coagulation:
Reagent : Aluminium 

sulphate
Contact time : 2 min

Acidification:
Reagent : Sulfuric acid
Contact time : 2 min

Flottation:
Speed rate 15 m/h

Flocculation:
Contact time : 20 min

Coagulation:
Reagent : Aluminium 

sulphate
Contact time : 2 min

Acidification:
Reagent : Sulfuric acid
Contact time : 2 min

Flottation:
Speed rate 15 m/h

Flocculation:
Contact time : 20 min

Coagulation:
Reagent : Aluminium 

sulphate
Contact time : 2 min

Clarification:
- 4 lines in duty

- Treatment line capacity : 2 225 m3/h

FILTERED WATER RESERVOIR

Sand filtration backwash 
equipment:

Pumps and blowers

BACKWASH WATER RESERVOIR

8 900 m3/h

UV Disinfection:
2 lines of 6 UV reactors (5 

+ 1  UV by line)
4 450 m3/h per line

Disinfection:

Sand filtration:
- 12 filters in duty

15 000 m3

Water Treatment Plant – Waterline
Bidding part : 4,500 m3/hr

Conditional part: Additional 4,500 m3/hr
Final Treatment capapcity: 8,900 m3/hr

Calco-carbonic balance:
Contact time : 10 min

Aeration:
Treatment capacity : 

4 450 m3/h

Aeration:
Treatment capacity : 

4 450 m3/h

Aeration

Figure 5: Suggested waterline for Mwache WTP 



Part 2 – Employer’s Requirements 

Section 7.2 – Performances Specifications 

IMPROVEMENT OF DRINKING WATER AND SANITATION SYSTEMS IN MOMBASA 
Design, Build and operate of MWACHE Water Treatment Plant 
August 2024 33

3.5.1. Inlet chamber 

A raw water sampling point shall be provided for quality monitoring. 

3.5.2. Aeration 

The contractor shall propose the type of aerator of its choice. 

3.5.3. Fine screening (optional) 

Fine screening is not mandatory in the water treatment line and the decision to implement this stage of treatment shall 
be made by the Contractor. 

Minimum design specifications for this stage are as follows: 

 Number of unit:  

 Firm part: 1 

 x part: 1 

 Manual by-pass 

 Unit capacity:  

 4,450 m3/h by line 

 Final : 8,900 m3/h 

 Mesh: 1 mm 

 Material: stainless steel 

3.5.4. Clarification 

Clarification includes following treatment stages: pH adjustment, Coagulation, Flocculation and Flotation. 

The minimum design requirements for clarification are summarized in the table below. 

Table 4 : Clarification minimum design requirements 

Clarification Firm part 
Conditional 

part 

Number of lines u 2 2 

1 - Acidification (per line) 

Number of tanks u 1 1 

Retention time min 2 2 

2 - Coagulation (per line) 



Part 2 – Employer’s Requirements 

Section 7.2 – Design Requirements and Performances Specifications 

IMPROVEMENT OF DRINKING WATER AND SANITATION SYSTEMS IN MOMBASA 
Design, Build and operate of MWACHE Water Treatment Plant 
August 2024 34

Number of tanks u 1 1 

Retention time min 2 2 

3 - Flocculation (per line) 

Number of tanks u 2 2 

Retention time min 20 20 

4 - Flotation (per line) 

Number of tanks u 2 2 

speed rate m/h 15 15 

3.5.4.1. Acidification – Sulphuric Acid injection 

Sulfuric acid will be used for pH adjustment prior to coagulation.  

During coagulation, pH has to be between 6 and 6.5, in order to avoid aluminium leakage and to improve its efficiency. 
PH is therefore adjusted, according to pH measurement downstream the coagulation, in the acidification tank, with 
addition of sulphuric acid. 

A simple roof consisting of aluminium roofing sheets will be built over the coagulation and flocculation tanks in order 
to limit the algae development. 

Main equipment per tank: 

 Mixer :  

 Unit per tank : 1 

 Agitation : fast 

 G value : 500 s-1 

 Material : Stainless steel 

3.5.4.2. Coagulation-flocculation 

The coagulation-flocculation step is essential to reduce the suspended solids in raw water. Indeed, suspended solids 
and particles producing turbidity and colour in raw water, must be agglomerated in flocs before the entrance in the 
flotation tanks or the filters. 

In order to allow the floc formation, two different steps are needed:  

 Coagulation: carried out under fast agitation in order to assure a good mixing between the raw water and the 
reagents. 

 Flocculation: carried out under slow agitation in order to increase the probability of coagulated particles to come 
together. 



Part 2 – Employer’s Requirements 

Section 7.2 – Design Requirements and Performances Specifications 

IMPROVEMENT OF DRINKING WATER AND SANITATION SYSTEMS IN MOMBASA 
Design, Build and operate of MWACHE Water Treatment Plant 
August 2024 35

The coagulant reagent shall be Aluminium Sulphate, due to local conditions. However the contractor should considered, 
when designing the plant that the operator could move later to another type of coagulant, for instance ferric chloride 
or PAC. 

The aluminium sulphate (alum) is injected at the entrance of the coagulation tank. The anionic polymer (polyelectrolyte) 
is injected just before the flocculation tank. Both tanks shall be equipped with shaft mixers. 

A simple roof consisting of aluminium roofing sheets will be built over the coagulation and flocculation tanks in order 
to limit the algae development. 

Main equipment per tank: 

 Coagulation : 

 Mixer :  
– Unit per tank : 1 
– Agitation : fast 
– G value : 500 s-1 

– Material : Stainless steel 

 Flocculation : 

 Mixer :  
– Unit per tank : 2 
– Agitation : slow 
– G value : 25 s-1 

– Material : Stainless steel 

The design, manufacture, construction, installation, testing and commissioning of a complete polyelectrolyte system 
and associated equipment shall be provided by the Contractor where required for the proper functioning of the 
proposed water treatment process, including:  

 inductors,  

 preparation tanks (minimum 2, 1 duty + 1 stand-by),  

 solution transfer pumps (minimum 1 stand-by for all lines),  

 stock tanks,  

 dosing pumps (minimum 1 stand-by for all lines),  

 mixers, and  

 ancillary equipment. 

3.5.4.3. Flotation 

Flotation is normally used in water treatment. In fact, flotation is well-suited to the treatment of floc that is often fragile 
and that has a relatively low density because it contains hydroxide and/or organic products such as algae. 

Flotation is as an effective clarification process, based on the introduction of gas bubbles as the transport medium. 
Suspended matter is then attach to the bubbles and moves toward the water solution surface—i.e., contrary to 



Part 2 – Employer’s Requirements 

Section 7.2 – Design Requirements and Performances Specifications 

IMPROVEMENT OF DRINKING WATER AND SANITATION SYSTEMS IN MOMBASA 
Design, Build and operate of MWACHE Water Treatment Plant 
August 2024 36

sedimentation. Different bubble generation methods exist, but flotation using dissolved air (DAF – Dissolved Air 
Flotation) is the most common method used in water treatment. 

Solids are floated in the clarifier by chemical coagulation and flocculation, and by adding microbubbles. The 
microbubbles are created in an unpacked saturator which combines 8 to 15% recycle from the clarified water with 
compressed air. The pressurized air/water mixture is sent through a row of nozzles or special injector depending on the 
type of DAF technology.  

A pressure drop brings the air out of solution and creates microbubbles, which adhere to the solids and float them to 
the top of the flotation zone. Clarified water is collected from the laterals at the bottom of the DAF.  

Sludge is then either hydraulically removed over a stationary weir by raising the water level on a set interval, or 
mechanically removed with a scraper 

A simple roof consisting of aluminium roofing sheets will be built over the coagulation and flocculation tanks in order 
to limit the algae development. 

Main equipment per tank: 

 Air compressor 

 Design air pressurization rate : 10 % 

 Pressurization pumps (1 installed stand-by for all lines) 

 Pressurization nozzles 

 Scraper :  

 Unit per tank : 1 

 Material : Stainless steel 

 Stainless steel Process pipes 

 Sludge collection system 

 Operation bridges  

Alternative processes: 

The Clarification system shall be a high performance process with compact structure. The allowed processes are: 

 lamellar or tube settler 

 Centrifloc clarifier or equivalent 

 High performance patented processes (Pulsator, Multiflo or equivalent) 

 Flotation 

Clarifiers using ballasted floc are not allowed. 

3.5.5. Filtration 



Part 2 – Employer’s Requirements 

Section 7.2 – Design Requirements and Performances Specifications 

IMPROVEMENT OF DRINKING WATER AND SANITATION SYSTEMS IN MOMBASA 
Design, Build and operate of MWACHE Water Treatment Plant 
August 2024 37

3.5.5.1. Filters characteristics 

The filtration is carried out by open gravity filters with a preference for sand filter media. However, the following filter 
media are also allowed expanded clay or dual media sand-anthracite.  

The goal of filtration is to remove the last suspended solids after clarification. It is a finishing step. Indeed, before 
filtering, the water must be sufficiently clarified, less than 5 NTU. 

Filters will not be roof-covered but outlet and backwash valves will be roof-covered. 

Minimum performances are the following: 

 Filtered water samples shall be tested for 100% compliance with turbidity not exceeding 1.0 NTU, 

 The filtration will allow producing water with a turbidity level less than 0.4 NTU, allowing an efficient disinfection. 
Filtered water samples shall be tested for 95% compliance with the turbidity not exceeding 0.4 NTU, 

 Filters shall achieve the filtrate quality specified with a minimum length of filter run of 24 hours, 

 Filter media depth will not be less than 0.8 m. 
The filter velocity shall not exceed 8 m/h with one filter in backwash and at the maximum flow rate. 

The filters shall be fitted with all necessary equipment for fully automatic control under normal conditions. Minimum 
requirements are level indicator transmitter and head losses indicator and transmitter to the local SCADA. 

The filters shall include back washing system with wash water and air scouring. The filter cleaning shall be set manually 
or automatically by head loss measure into the filter bed. 